



AACKEN COMPANY LIMITED
Thua dat 13-30 , To ban do A4,
TX Thuan An - Binh Duong, Vietnam
Ph 84 274 372 1252

Cert.Nr. 26.04-R001

CERTIFICATION OF LOAD TEST + EXAMINATION

Equipment	Model	Batch Nr.	Serial Nr.	Tare	Mfd. - Date
(Barrow) A-Frame	ER-1880-1600	ER1816-2604	ER1816-04-001	185 kgs	2026

Test Facility	Proof Load Applied			Work Load Limited		
F- TJ	Stationary	4,000 kgs	8,818 lbs	Stationary	3,500 kgs	7,716 lbs
	Eyelets	5,000 kgs	11,022 lbs	Eyelets	2,500 kgs	5,511 lbs
	Tug Wheeling	3,000 kgs	6,613 lbs	Tug Wheeling	2,500 kgs	5,511 lbs

Declaration of Testing:

1. The Aacken Barrow A-Frame, Batch Nr. ER1816-2604 Serial Nr. ER1816-051 was proof load tested on Factory test bed and facility. After testing, the Barrow A-Frame was examined and found to have withstood the load test without deformation and to be free from cracks, flaws or other defects. (Batch Nr ER1816-2604 include S/Nr. ER1816-04-001 to 015)
2. The name of testing officer who carried out the work, as listed in item 1 Truong Nguyen
3. Date of Test / Examination 2026 Mar 18
4. Signature of Examiner 

